





TEST REPORT

98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi-do, 13810, Korea

TEL 82-31-499-5390

FAX 82-31-499-6867

Report No : TAK-2022-026613

Receipt Date: 2022.02.17.

Representative: Jin Myeong ho, Kim Yong Kee

Test Completion Date: 2022.03.10.

Company name: NOROO Paint & Coatings Co., Ltd.

All \(\frac{1}{100} \)

: (Bakdal-dong)351, Bakdal-ro, Manan-gu, Anyang-si, Gyeonggi-do, Korea

Sample name : EVACOAT Multi-Purpose Primer

Test Results

10011000110				
TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Condition in Container(Base)	-	-	No Defects	KS M 5000 : 2019
Compatibility(Mixed)	-	_	No Defects	KS D 8502 : 2021
Drying Time(Dry-Through)	h	-		KS M 5000 : 2019
Pot Life(Mixed)	h	_	15	SPS-KPIC 5005-1758 : 2008(Application)
Appearance for Dried Film	_	_		KS M 5000: 2019
Sagging Test	μm	_	508	KS M ISO 16862: 2003
Nonvolatile Content(Base, (105 ± 2) ℃, 60 min)	%	_	76.0	KS M ISO 3251: 2019
Specific Gravity(Base)	_	- 4	1.54	KS M ISO 2811-1: 2016
Consistency(Base)	K.U		95	KS M 5000 : 2019

- Usage of Report: QUALITY CONTROL

Note: 1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.

- 2. This test report shall be used only within the purpose of its defined usage and shall not be used for public relation, advertisement and lawsuit.
- 3. This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

For Jun TyeokPrepared by Jo Jun Hyeok

Tel: 02-2092-3707

Jung Bong Kue

Reviewed by Jung Bong Kue Tel: 1577-0091(ARS ①→④)

2022.03.10

Korea Testing & Research Institute

President



QR Code for forgery Registered copy date: Apr.22.2022

Page: 1 of 1

전자문서본은 시험결과에 대한 참고용입니다.

전자문서본(Electronic Copy)

